yass valley council

the country  the people

Ordinary Meeting of Council

Wednesday 24 March 2021
4.00pm
Council Chambers
209 Comur Street, Yass

ATTACHMENTS TO REPORTS
ITEMS UNDER SEPARATE COVER




Ordinary Meeting of Council

Attachments to Reports
Items Under Separate Cover

Page No.
6.1 Development Application No DA200109 - Erosion Gully Rehabilitation, 66
Brooklands Road, Wallaroo
Attachment B. Gully Rehabilitation Plan ........cceeiiiiiiiiiiiiiiccececc e 3
7.1 Yass Water Treatment Plant Upgrade Project: Design and Business Case

Preparation
Attachment A. Peer Review Report (Draft) on Impact of Stage 1 Works.........cccceeeevveennenn. 43




6.1 Development Application No DA200109 - Erosion Gully Rehabilitation, 66 Brooklands Road, Wallaroo
[...]
4. Build the drains with circular, parabolic or trapezoidal cross sections, not V
shaped.
5. Ensure the banks are properly compacted to prevent failure.
6. Complete permanent or temporary stabilisation within 10 days of construction.
EARTH BANK (LOW FLOW) SD 5-5

Diversion banks above topsoil stockpile sites will be constructed according to Standard
Drawing SD 5-5.

FRANKLIN CONSULTING AUSTRALI& PTY LTD

Attachments to Reports — Page 40 of 73



6.1 Development Application No DA200109 - Erosion Gully Rehabilitation, 66 Brooklands Road, Wallaroo
Attachment B Gully Rehabilitation Plan

APPENDIX 1

—* Dimensions to be
— [d _gfuﬂed on SWWP > N
- — i v - -
N SE— ’/f:,q W ¥ ‘——‘.—\'_,—f 'E‘sﬁl e
v v %, DY —
e e S
v \.—“'{ - J’;{‘iﬂ%%"'lx ,<'J<| st
e - e ~
w < N mf;}"__f;‘.:;f" < ,Lm“
TN T - o N
~ e -~ q(gé /
\é:‘\\f" AN —~ i
N R e E N
’72{72‘\’ N Bank” compocted in
NN . loyers mo mare thom
. e VAR % 380 mm thick
Soil stabilisation “;_-_‘f}}?, ,;}4,/,7 .
as required o N '\\'\\\{}\’%\?'_‘-‘-
Beonk keyed YO //)
in to subsail W

Detail through
bank as shown

¢

.

€

Level Spreader (or Sill}

Earth \?_am ch i s
- [ anne teble disposaol
Construction Notes WWMWK orea
_ _ . / 4
1. Consm1a£2esgptgdlent specified on the ESCP or SWMP, normally AU ATANAD S
2. Avold removing trees and shrubs ifipossible - work around them.

3. Ensure the struclures are free of projections or other in larities that
could impede water flow. i

4. Build the draims with circular, parabolic of trapezoidal cross sections, not
V-shaped, at the dimensions shown:on the P.

Section AA

5. Ensure the banks are properly compiacted to prevent failure,

Complete permanent or temporary: stabilisation within 10 days of truction

following Table: 5.2 in Landcom (%EH!-I. ol come

7. Where discharging to erodible lands, ensure they outlet through a prope
constructed levergpmader. ) oh & property

8. Construct the level spreader at the gradient specified on the ESCP or SWMP,
normally less than 1 percent or Ieueit.-

Where possible, ensure they discharge waters onto either stabilised or
:rrl:.‘llci:h#"bad c:ispm‘:‘san‘:sd within Ii're‘u:‘lam subcatchment area from

e water o L al might be required to discha
into other subcaté‘lgments. Approvel migh - g

EARTH BANK (HIGH FLOWS) SD 5-6

Diversion Banks 1 and 2 (refer Figure Aa2) will be constructed according to Standard
Drawing SD 5-6.

FRANKLIN CONSULTING AUSTRALI& PTY LTD 38

Attachments to Reports — Page 41 of 73



6.1

Development Application No DA200109 - Erosion Gully Rehabilitation, 66
Attachment B Gully Rehabilitation Plan

Brooklands Road, Wallaroo

APPENDIX 1

Spillway .__

(____RHSediment storege zone S _[—_'\\

Length/width
ratio 3:1 min

Original ground level

‘Waoter depth:
1 300 mm: mier,

Cross—section

impermeable cloy and
compacted

Construction Netes

1. Remove all vegetation and topsoll from under the dam wall and from within the storage area.

2. Construct a cut-off trench 500 mm dieep and 1,200 mm wide: along the centreline of the
embankment extending to a point onithe gully wall level wilh the riser crest.

3. Maintain the trench free of water and recompact the materials with equipment as specified
in the SWMP tor 95 per cent Standaref Proctor Density. o

4. Select fill following the SWMP that is:free of roots, wood,, rock, large stone or foreign material.

fill to the existing substrate.

6. Spread the fill in 100 mm to 150 mm s and compact it at oplimum moisture content
following the SWMP, o poct oRt

7. Construct the emergency spillway.
8. Rehabilitate the: structure following the: SWMP.

Cut—offl trench 600 mm
min. depth backfilled with

5. Prepare the site. under the embankmient by ripping to at least. 100 mm to help bond compacted

EARTH BASIN - WET

(APPLIES TO ‘TYPE D"AND TYPE F* SOILS ONLY}]:

SD 6-4

The existing dam: will be managed according to Standard Drawing SD 6-4.

FRANKLIN CONSULTING AUSTRALI& PTY LTD

Attachments to Reports — Page 42 of 73



7.1 Yass Water Treatment Plant Upgrade Project: Design and Business Case Preparation
Attachment A Peer Review Report (Draft) on Impact of Stage 1 Works

WATER
TREATMENT
SPECIALISTS

Assessment of the
Impact of Yass WTP
Stage 1 Works

For Yass Valley Council

YYR1499-02-REP-C

15 March 2021

Attachments to Reports — Page 43 of 73




7.1 Yass Water Treatment Plant Upgrade Project: Design and Business Case Preparation
Attachment A Peer Review Report (Draft) on Impact of Stage 1 Works

owt

Assessment of the Impact of Yass WTP Stage 1
Works

For Yass Valley Council

City Water Techmnelegy Pty Ltd

ABN g2 052 448 094

26 [ 924 Pacific Highway, Gordon, NSW 2072, Australia
T: +61 2 9498 1444

F: +61 2 94981666

Wi www.citywater.com.au

E: contact@kcitywater.com.au

BESTPRACTICE BESTPRACTICE BESTPRACTICE
cmmlcan% cnmrlcxn% CERTIFICATION

QUALITY ENVIRONMENT OH &S

STSTEN SYSTEM, SYSTEM

Issue Date Revision Issued to Prepared by Reviewed by Comments
22[02/2021 A YVC EK BAM Preliminary Draft for discussion
01f03/2021 B YW EK BAM Draft for discussion
15/03/2021 C YVC EK JO/BAM Final draft

YYR1499-02-REP-C | 1

Attachments to Reports — Page 44 of 73



7.1

Yass Water Treatment Plant Upgrade Project: Design and Business Case Preparation

Attachment A Peer Review Report (Draft) on Impact of Stage 1 Works

owt

Contents

1 Introduction &
1.1 Background &4
1.2 Catchment Classification 6
1.3 Treated Water Targets 7

> Water Quality Analysis 8
2.1 Overview 8
2.2 Raw Water Quality Envelopes

2.2.1  Typical g
2.2.2 Drowght 10
2.2.3  Significant Rainfall 10

3 Evaluation of Stage 1 Works 11
3.1 Stage 1 Scope 11
3.2 Destratification 11
3.3  Potassivm Permanganate Dosing 12
3.4 Flow Smoothing 13
3.5  Soda Ash Dosing Upgrades, 13
3.6 Distribwtion System Improvements 13
3.7  Summiary of Stage 1 Impact on WTP Capability 13

4 Key Water Quality Parameters Investigation 14
4.1 Turbidity Investigation 14..

4.1.1  Filtration 18
4.1.2  Dry Salids Production 19
4.2 Organics: Investigation 21
4.3 Manganese Removal Strategy 22
4.3.1 Overview 22
4.3.2  Destratification 22
4.3.3 Potassium Permangamnate Dosing 22
4.3.4 Manganese Oxide Coated Media 22
4.3.5  Multi-Barrier Approach 23
4.3.6  Network Management 23

5 CWT Response to DPIE 24

5.1 DPIE Camments on Project 264

YYR1499-02-REP-C | 2

Attachments to Reports — Page 45 of 73



7.1

Yass Water Treatment Plant Upgrade Project: Design and Business Case Preparation
Attachment A Peer Review Report (Draft) on Impact of Stage 1 Works

owt

5.2 Pre-Treatment Clarifiers 24
6 Conclusions and Recommendations. 27
7 NextSteps 28
Appendix A  Data Analysis 29
Figures
Figure 1-1: Yass M TP LOCation ...ocvciii i e s s e b

Figure 1-2 Orange-brown water in Yass resident’s home (Published in Canberra Times, 25" January

2020) ittt b
Figure 1-3 Yass WTP Site Layoul . s s w6
Figure 4-1 Turbidity fluctuations owver July 2012-December 2020 period.......cccoiviiiiiiiiciiiiiiinnnnn 16
Figure 4-2 Turbidity event 1 (T1), MIarch 2014 ......oooiviiiiiiiiiiicesicse s esmesnseensssnnneeee 16
Figure 4-3 Turbidity event 2 (T2), JUNe 20T6..........coiiiiiiiiiiiiiiceivce e sese s esnnseeene 1]
Figure 4-4 Turbidity event 4 (T4), FEDBFUAE 2020 ..o e aeee 1]
Figure 4-5 Turbidity event 3(T3), February 200G .........covvvivimnsn s s sees 1

Figure 4-6 Turbidity event (T5), August 2020

Figure 5-1 Additional equipment and space required for pre-treatment clarification ........cceviinnn

Tables

.17

26

Table 1-1: Curremit LRV Shortfalls and Treatment Processes Required .....oooovvviiiiiiiiiiiiiiiiiiiccccccccnennn J
Table 1-2: Recommended Treated Water Quality TArgets .. ... cesssssesssssessesens
Table 2-1 Typical RWQO envelope.......coooiiiiiiiiiii s s sssssssssssns. 10
Table 2-2 Drought RWQC envelope ....oooooiiiiii s ssssssssssssssssssns. 10
Table 2-3 Significant rainfall RWC envelope ........ccoviiiiiniiiiiiiiisssss s s ssssss snes 11
Table 3-1 Summary of the effects and further improvements required following Stage 1 upgrades 14
Table 4-1 Observations from five significant turbidity events........coooiiviriviien e e 1§
Table 4-2 Theoretical turbidity throughout the process during significant rainfall events* .......... 18
Table 4-3 Dry Solids Concentration ... s s sssssssssssns 20
Table 4-4 Sludge Production .. 20

Table 4-5 Theoretical dissolved organics removal at arange of removal efficiencies ..o

YYR1499-02-REP-C | 3

Attachments to Reports — Page 46 of 73



7.1 Yass Water Treatment Plant Upgrade Project: Design and Business Case Preparation
Attachment A Peer Review Report (Draft) on Impact of Stage 1 Works

owt

1 Introduction

City Water Techmolagy (CWT) has been engaged by Yass Valley Council (YVC, Council) to complete
an independent peer review of the proposed concept design for a new Yass Water Treatment Plant
(WTF) as prepared by Hunter HyG (HH,O). The concept design has been prepared based on an
options investigation initially undertaken by Public Works Advisory and further developed by HH.O.
This design has been presented ta the Department of Planning, Industry, and Environment (DPIE) for
approval to proceed, however, queries have been raised about operational aspects of some of the
proposed processes. To enable the project to proceed while a complete peer review of the proposed
concept design is completed, Stage 1 upgrades to improve the water quality and plant capability in
the short term hawe been identified.

This report defines the raw water quality envelopes ta be considered for treatment at the WTF under
different operating conditions and provides comymentary on the expected effectiveness of the
proposed Stage 1 Works in addressing shortfalls in the current treatment process. This assessment
of the impact of Stage 1 works will inform the timeline and guide the review of the implementation

of future upgrades.

1.1 Background

The existing WTF was built in approximately 1990 and is located on Cooks Hill Rd, close to the town

centre of Yass, NSW. The plant draws surface water from Yass Dam on the Yass River for treatment.

b G u"-. f -
. w.=!Yass Town
| . RS

Figure 1-1: Yass WTP Location

The WTP employs a conventional treatment processes comprising of:
A  Raw water pH/falkalinity adjustment with soda ash (when required);

4  Coagulatiom with alum;

A Oxidation for manganese remaval by pre-chlorination;

YYR1499-

Attachments to Reports — Page 47 of 73



7.1 Yass Water Treatment Plant Upgrade Project: Design and Business Case Preparation
Attachment A Peer Review Report (Draft) on Impact of Stage 1 Works

owt

A Powdered activated carbon (PAC) dosing for taste and odour removal (when required);

A  Dissolved air flotation (DAF) clarification;

A Filtration in & mono media (sand) rapid gravity filters;
A Post pH adjustment with soda ash;

4 Fluoridatiom with sodiuvm fluorosilicate;

A Disinfectionwith chlorine; and

A Sludge/wastewater management with drying lagoons.

The WTP has a maximum design rawe water flow of 13 ML/day (165 L{s) and is operated at a fixed flow
rate. Treated water production capacity is approximately 11.9 ML/day over 22 hours. Production is
matched to demand by adjusting the hours the plant is run each day, with limited turndown achieved

by manual restriction of the inflow by throttling.

Council receives numerous customer complaints about colour, taste, and odour resulting from
shortcomings ini e existing treatment process. Poor performance during storm events coupled with
limited ability to buffer changes in raw water quality has also led to several boil water notices being
issued by NSW Health for breaches: of treated water turbidity targets following significant rainfall, As
aresult, the media has been calling for Council to invest in a robust WTP capable of dealing with the

varied influent water quality typically experienced at Yass \WTP,

Figure 1-2 Orange-brown water in Yass resident’s home (Published in Canberra Times, 25" January 2021)

The Yass WTP upgrades project aims to address these concerns by completing a number of upgrades
across two stages. Stage 1 consists of immediate works to address variability of raw water quality and
to reduce taste, odour, and colour issues. Stage 2 consists of further upgrades, the extent of which

are to be finalised pending the outcomes of the peer review in liaison with Council and DPIE.

Attachments to Reports — Page 48 of 73



7.1 Yass Water Treatment Plant Upgrade Project: Design and Business Case Preparation
Attachment A Peer Review Report (Draft) on Impact of Stage 1 Works

(3

Figure 1-3 Yass WTP Site Layout

HH.O, YVC, and DPIE have prewviously completed an options assessment, options assessment
workshop, and walve management workshop and are at the concept design stage. In the options
assessment, 7 options were identified as possibilities for treatment. Option 7, a new WTP, has been
identified as the preferred option by HH,O and YVC.

1.2 Catchment Classification

The Yass WTP catchment has not been formally categorised by way of a Tier 1 Source Water
Assessment howewver, HH,O has estimated it to be Category 4: Unprotected Catchment due to the

following risk factors:
4  Sheep and eattle in the inner catchment area;
A  Recreationalluse of Yass Dam; and

A Upstream communities and onsite sewer management systems within the catchment with the

potential to imipact river qualitsy.

The potential for wastewater treatmment plants nearby to discharge to the Yass River in the future has
also been identified as a concern. The conditions and activities above suggest that the water source
has the potential for high pathegen loads, particularly due to the recreational use and animal

presence near the dam. Based on these classifications, the minimum pathogen log reduction required

for treatment of a Category 4 source are:

YYR1499-02-REP-C | 6

Attachments to Reports — Page 49 of 73



7.1 Yass Water Treatment Plant Upgrade Project: Design and Business Case Preparation
Attachment A Peer Review Report (Draft) on Impact of Stage 1 Works

owt

A  Bacteria = 6.0-log

A Viruses = 6.0-log
A Protozoa = §.5-log

The WTP in its. current state is mot capable of achieving the required pathogen reduction for a
Category 4 source based on the available performance data. To achieve these pathogen removal

targets the following treatment processes would be required:

Table 1-1: Current LRV Shortfalls and Treatment Processes Required

Scenario Bacteria LRV Virus LRV Protozoa LRV Comment
Current LRV Credits 6.0 6.0 15 C.t>15mg/L
Configuration with 28
Stage 1 Upgrades Category 4 o o -2 Protozoa (Crypto)
Difference shortfall
Stage 1 Upgrades & LRV Credits 6.0 6.0 8.5 C.t>15mg/L
Refurbishments
Category 4 o (1] 0 Satisfactary — with
(Option 1) : .
Difference UV addition
Preferred design.— LRV Credits: 10.0 6.5 8.5 Strict eritical limits
additional UV UV dose
disinfection (Option >40 mlfem?*
7
) Category 4 +4.0 +0.5 +2.5 Satisfactory
Difference

*Note: the minimumy UV dose has used fior comparison, higher UV doses give higher LRV credits

This shortfall is addressed with any of the potential Stage 2 treatment options (Options 1-7) and
additional barriers. are included in HH,O and YVC's preferred design (Option 7).

During significant rainfall events elevated £, Coli levels above 20,000 cellsfml (the limit for drinking

water sources) hiawe been measured at the plant.

CWT recommends. YVC undertake a sanitary survey and catchment assessment to identify sources

of pollution and cansider strategies for improved management of these in future.

Typically, a shortfall in protozoa LRV is addressed by the addition of UV disinfection and is to be
addressed in Stage 2 upgrades. This has been included by HH.O in proposed preferred design
(Option 7).

1.3 Treated Water Targets
Treated water targets have been identified by HH,O and YVC and are aligned with ADWG

recommendatioms. and best practice targets. A summary has been included for reference.

Table 1-2: Recommended Treated Water Quality Targets

ADWG Treated Water
Parameter
Health Aesthetic 95" %ile Absolute
Turbidity NTU <5 <0.15 ex filter < 0.3 exfilter
0.2 %
True Colour HU - <15 <5